
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 
REGION 8 

1595 Wynkoop Street 
DENVER, CO 80202-1129 

Phone 800-227-8917 
http://www.epa.gov/region08 

Ref: 8ENF-W-NP tiAN 1 6 2015 

CERTIFIED MAIL 
RETURN RECEIPT REQUESTED 

Sara Sexe 
City Attorney 
City of Great Falls 
P.O. Box 5021 
Great Falls, MT 59403 

Re: Permit Limits for Calarnut Montana Refinery -Paragraph 9 of United States and State of Montana 
v. The City of Great Falls, MT and Malteurop North America, Inc. Civil Action No. 4:14-cv-00016-
BMM 

Dear Ms. Sexe: 

The Environmental Protection Agency (EPA) has received proposed limits for Calamut Montana 
Refining post marked June 12, 2014 and received by the EPA on June 17, 2014. These limits were 
[...]
2.1.2 Stormwater 
Stormwater flows for the expanded refinery footprint were evaluated in five separate areas by an 
outside consultant; these areas are listed in Table 2-2. Areas 1 through 4 are areas consisting of tank 
farms and other bermed areas that collect and hold contaminated wastewater. These areas will collect 
and temporarily store stormwater after a rain event. When WWTP capacity allows, the contained 
water will be released to the process sewer for treatment and discharge to the POTW. Stormwater 
from Area 5, on the other hand, is not mitigated by berms or other containment and will instead flow 
directly to the upper collection box (UCB) during a rain event. As a result, stormwater generated from 
Area 5 was used to evaluate and determine plant capacity, storage requirements and flows for 
equipment sizing and selection. 

Table2-2 

1 Tank Farm (Bermed Area) 

2 Tank Farm (Bermed Area) 
3 Tanlc Farm (Betmed Arl!a) 

r---~----~~~-
4 Tank Farm (Bermed Arl!a) 

387,552 

110,482 

891,728 
.... -------

1,495,349 

241,574 

68,867 

555,844 

932,100 

Potential stormwater flows were evaluated based on two perspectives: 1) the total potential 
stormwater that could be collected during a storm event. and 2) the potential peak discharge rate to 
the treatment system. Average stormwater flows for the entire site were calculated simply as the 
average annual precipitation for Great Falls (14.7 inches/year) multiplied by the runoff area of the 
refinery. Stormwater flow from Area 5 was evaluated using HydroCAD® 9 software modeling. Rainfall 
data was collected from the National Oceanic and Atmospheric Administration (NOAA) isopluvial 
maps contained in the Precipitation-Frequency Atlas of the Western United States, Volume 1-Montana 
(NOAA Atlas 2, Volume V, 1974). The results of this stormwater modeling are summarized in Table 2· 
3 below, and are included in Appendix B. 

V.th Warte Water Treatment Plant Revamp Project -aaslc Engineering Design (BED) Report 

11:12014 COM Stn~h Inc. All RIJhts Reso""'d 

2-2 

CMR Ex4:13 



Section 2 • Basts of Design 

Tabte 2·3 
ArN 5 Stormwater Runoff 

l'r c:~illll•l I •r.Jn P..-<J· Fl oHlCJif R~!o-
I o~<~l P.unolt 

5torrp F. ~el'll Volum.;-

•nchP ~ cr~ gpm sal 

1 hr historical record 1.13 N/A N/A 1,053,273 

2 yr/24 hr 1.60 17.06 7,657 759,560 . 
25 yr/24 hr 2.75 30.33 13,613 1,388,453 

100 yr/24 hr 3.50 38.91 17,464 1,800,329 
1. NOAA Weather Center, Great Falls, MT. 
2. NOAA Precipitation Atlils 
3. Calculated runoff rates from HydroCAD. 

Because of the very high instantaneous runoff rates from Area 5, an extremely large stormwater 
system would be required for these infrequent events. If stormwater cannot be processed or stored at 
these very high rates, stormwater in Area 5 could daylight from the manhole near the railroad tracks 
or back up into the process area. While pooling of storm water iil the process area is not ideal, it is 
acceptable on an intermittent basis. Water which collects near the railroad tracks may require clean 
up and soil removal, and should be avoided. 

With input from Calumet, it was determined that installation of a new Stormwater Overflow Tank (re­
purposed, existing Aeration Tank) and a 4,000 gpm Storm water Pump in the WWTP area, combined 
with existing storage, would sufficiently mitigate peak runoff rate surges. An overflow in the 
Stormwater Tank would allow any excess water entering the WWTP to overflow to the WWTP sump, 
mitigating the potential for stormwater pooling in the plant area or over-topping the manhole. Water 
collected in the sump will be pumped back to the WWfP for treatment. 

2.2 Influent Quality and Treatment Objectives 
The wastewater treatment system improvements were selected using the design basis and anticipated 
characteristics presented in Table 2-4. Wastewater quality is based upon operational data collected 
by Calumet. Where this data was not available, parameters were estimated from typical refinery 
wastewater. 

Table2-4 
Design Water Quality 

,~~r\1~.,~, . .....-~ lQ"riln~ · '. 
ramet;or • • " ., .. · 

1 ', • ....,il~)i"Jium Daily ~inl1t io' 
.- ~ . .. :.r ··i-n· • ., · £!fluent 

Flow, GPO 120,000 1 

pH, s.u. 5.5 - 12.5 5 

Total Suspended Solids (TSS) 30 - 50 6•7 

Total Dissolved Solids (TDS) 500 -2,500 6 

Chemical Oxygen Demand (COD) 1,000- 1,250 6 

Biochemical Oxygen Demand (BODs) . 
Oil and Greil~---.. --- -··· - .. . - 100 =25Qi;;-····- --· ---

,. 
10 &,10 ·- ·-Suffide, Total .. 

Ammonia 100 6 

Benzene 2 .242 11 

Ethylbenzene 0.818 11 

Toluene 6.szou 
Total Xylenes 4 .233 11 _ __;~- ... ___ 

«iilAlth W aste Water Treatment Plilnt Revamp Project -6aslc Engineering Design (BED) Report 

Cl201~ L'OM Sm~h Inc All Rlthts Rt10100<i 

POTW 

350,000 3.-4 

5.5 - 12.5 3 

250-300 1 

·-N/A 

N/A 
250 - 300 1 

. ~ ... ~'"' · ·-· ... 
100 1 

3,608 3 

1QQ 9 

0.512 

N/A 

N/A 
··-N/A -

2-3 

CMREx4:14 



Section 2 • Basis of Design 

T•ble 2-4 
Deslln Water Quality 

Pilrarneterl 
[QT<tnk Md..cnourn 1J~o · y l•m•l 10 

Ullu~nl POiW 

Arsemc, Total - 1.57 3 

Cadmium, Total ·-·----·---··- ------- -··-·---· ·- · ·· - 3.5(5 ·- ·- ·--
~ 

~---::-.------·- .. - - ·----·- - ·-- ··- .... - --
Chromium, Jll . 0.57! 

Chromium, VI . 0.04 3 

Chromium, Total 5.923 

Copper, Total . Monitor Twice Annually11 

lead, Total . 0.14 3 

Merc:ury, Total . 0.02 3 

Nlc:kel, Total - 0.59 9 

Sliver, Total . 0.62, 
-·- 0.2540 lbs/day' {0,0423 

Selenium, Total 
. 

mg/l tp 500 gpm) 

Zinc, Total ---1------ 2.13' . 
1. AM units mt,/L except as noted. 
2. Based on new maximum flow of 500 gpm, will require permit amendment. 
3. Source: City of Great Falls, MT Wastewater Discharge Permit#l3..()1, Issued 12/23/13. Mass limits not 

expected to change with Increased flow limit. 
4. Flow limit based on historical data and exlstlnR refinery treatment plant capacity. 
5. Acid is currently added upstream at Upper Collection Box to comply with permit limits. 
6. Based on COM Smith experience at other refineries with similar crudes and with similar vendor equipment. 
7. Upstream solids removal expected at Upper Collection Box and Eq Tank. 
8. Tvpical pretreatment limit that may be required ln the future. 
9. EQ Tank 145 effluent all and 1rease Is highly dependent on effectiveness of Upper Collection Box and the EQ 

Tank to remove free phase oil at Increased flow rates. 
10. Sulfide content may be higher due to Influence of NHS. 
11. Maximum concentration detected during 2013 In effluent to POTW as reported by Calumet. 
12. Recommended regulatory action level. 
13. City of Great Falls is reviewing POTW allocation. 

2.3 Process Upsets 
Process upset conditions occasionally occur due to spills of sodium hydrosulfide (NaHS) and spent 
caustic. Based on past operational experience, a spill of either chemical can occur as follows: 

• Maximum of 1,000 gallons NaHS, 45% by weight 

• Maximum of 1,000 gallons Caustic, 50% by weight 

Spilled NaHS or caustic flow to the WWTP through local process drains and are currently detected by 
an elevated pH spike in the UCB. 

2.4 Other Design Assumptions 
The following are other major design assumptions used in the preparation of the conceptual design: 

• Process water will flow to the existing Upper ColleL1:ion Box (UCB). Water will be processed at a 
rate of up to 500 gpm through the UCB; process and stormwater in excess of this rate will be 
diverted to the Stormwater Overflow Tank. 

• Process equipment will be suitable for service in a Class 1/Division II hazardous environment, 
except for select equipment such as the aeration blower and polymer make-down system. 

~th waste Water Treatment Plant Revamp Project-Basic Engineering Design (BED) Report 2·4 

CMR Ex 4:15 



section 2 • Basis of Design 

• The aeration blower will be located in an unclassified (non-hazardous) area by installing the 
unit on an elevated platform, similar to the existing aeration blower. 

• The polymer make-down system will be located on the elevated berm above the WWTP area, 
outside of the classified area. 

Blfl Waste Water Treatment Plant Re111 mp Project -Baslt Engineering Design (BED) Report 

C>:W14 aiM Smk~ Inc. All Rillh!J Re.orwd 

2-5 

CMR Ex4:16 



Section 3 
- ._.._- ., .. . 

Wastewater Treatment Plant Upgrades 
This section provides an overview of the process upgrades and a description of the process operation 
and controls for each new major component added as part of the plant improvements. 

3.1 Summary of Plant Upgrades 
Upgrades to the existing WWTP include the following: 

• One (1) new Upper Collection Box Effluent Pump 

• One (1) Storm water Overflow Tank (re-purposed Aeration Tank) with Oil Skimmer and Pump, 
and one (1) new Stormwater Pump 

• One (1) new Equalization Tank (Tank 143) with Oil Skimmer and Pump. 

• Relocation of the existing Slop Oil Tank and installation of one (1) new Slop Oil Tank 

• Two (2) new Equalization Tank Effluent Pumps 

• One (1) new OAF Pretreatment Mix Tank 

• One (1) new OAF system, including air supply, (1) OAF Float Pump, one (1) OAF Effluent Mix 
Tank, and one (1) OAF Decant Storage Tank 

• Two (2) new Course Bubble Diffuser grids and One (1) Blower to service the 
Acration/Biotreatment Tank (Tank 146) 

• Five (5) new chemical feed systems, including: 

Hydrogen Peroxide: (1) bulk storage tank and (2) metering pumps 

Sulfuric Acid: (1) bulk storage tank and (2) metering pumps 

Ferric Chloride: (1) bulk storage tank and (2) metering pumps 

- Sodium Hydroxide: (2) metering pumps (tote feed tank provided by chemical vendor) 

Polymeric Flocculant: (1) automated polymer make-down system, storage tank and 
duplex metering pumps 

• Two (2) new upgraded whitewater systems (aeration) for the existing Blue and Yellow OAF units 

• Miscellaneous new ancillary facilities, including piping, valves, instrumentation, etc. 

3.2 Process Description 
This section provides a description of the plant upgrades, including a discussion of the operations and 
controls. Figure 3-1 shows the revised Process Flow Diagram (PFD) and highlights the major upgrades 

~th Waste Water Treatment Plant Revamp Project - Basic Engineering Design (BED) Report 

02014 CDM smnh Inc All Rl&hl• Re•erv.d 

3-1 

CMR Ex 4:17 



8 ~:t X3 }:IWO 

020t2COM SMITH All RIGHTS RESERVED. 
REUSE Of DOCUt.lEtiTS: mESE OOCUt.lEt-ITS AND DESIGNS PROVIDED BY PROFESSIONAl SERVICE, INCORPORATED IIEREitl, ~E TH£ PROPERlY OF 
CDt.l SMITH AND ARE NDl TO BE USED, IN WHOLE OR PART, FOR AllY OTHER PROJECT WITHOUT THE WRITIEN AUTHORIZATION OF COtJ SMITII. 

181 
-~•I 

~II r•i 
·~~ 

..:::J-1 .. ~ 

:rl 

I 
~ 

.. 
... .. 
~ . I 

t 

I D ~. " . ' .. 
L _ .. ______ t I t 

~ --~~~. -~~~~~~---

0 ! § D 

~ ~ ~ ~ . . i•~ ~ ~ ! J1
· I Iii 

.;, lil i ' . ' I I 1
1

1 '" ~~ ~ iy ~~ ·!I li! 

: i ~ i l~( ~ I, 1 on~~ J, t• I l' ! J ! .. 
=-·· 



Section 3 • Wastewater Treatment Plant Upgrades 

to the existing WWTP. Additional drawings, including the PFD, a General Arrangement Drawing and 
detailed Equipment List are included in Appendix A 

3.2.1 Upper Collection Box 
The UCB Is an In-ground API separator and is the first treatment step in the WWTP. The UCB receives 
process and contaminated stormwater streams by gravity from the refinery via the underground 
process sewer system. The UCB is designed to provide initial oil/water separation and solids/grit 
settling. The separated oil layer is pumped to the Slop Oil tank and the settled sludge Is periodically 
removed by a vacuum truck and disposed of as hazardous waste. The resulting process wastewater 
stream is transferred to the downstream Equalization Tank (Tank 145) using two Moyno pumps (one 
duty, one standby). The pumps operate on VFD's in order to maintain a steady tank level. 

Occasionally, the UCB also receives decanted water from the existing Slop Oil Tank and off-spec effluent 
that is recycled back to the front of the WWTP. Plant spills may also be routed to the UCB via the sewer 
system. A pH probe in the slip stream neutralization system at the UCB is used to determine when a 
plant spill may have occurred. A plant spill is usually indicated by a very high pH (above 11) which may 
occur from either sodium hydrosulflde (NaHS) or sodium hydroxide (NaOH). When the pH is high, 
sulfuric acid is added to the slip stream neutralization system to bring the pH down to neutral levels. 

During high stormwater events, the level in the UCB increases to a point where the Moyno pumps 
cannot maintain tank level. When this occurs, an operator starts the existing diesel pump to transfer 
water to the EQ Tank at a much higher rate. When this can't keep up, a manual valve Is opened by an 
operator to allow gravity discharge directly to the Blue and Yellow DAFs for treatment prior to POTW 
discharge. In this case, the EQ Tank is bypassed. While not ideal, this is currently the only means of 
managing excess water generated in the refinery due to high flow events. 

Plant upgrades to the UCB system are designed to address several issues and objectives, including 1) 
increasing treatment plant flow, 2) enhancing the ability to detect and manage treatment of chemical 
spills, 3) significantly reduce or eliminate the need to bypass the EQ Tank during high flow events and 
4) allow the UCB to be taken out of service for maintenance without shutting down plant operations. 
Plant upgrades consist of the following new equipment and controls: 

" ORP Probe. A new Oxidation-Reduction Potential (ORP) probe will be added next the existing 
pH probe in the slip stream neutralization system to detect NaHS spills. Because sulfide. 
compounds are very reducing, high concentrations of sulfide in the water will cause the ORP to 
show a lower reading than normal. When a low-ORP setpoint is reached, an alarm will notify the 
operator that a NaHS spill has or is occurring. If detected early enough, it Is anticipated that the 
volume of a spill can be minimized by notifying an operator in the plant to take action. 

111 pH Monitoring/Neutralization System. The existing neutralization system will be kept in place 
but disabled. However, the existing pH probe in the slip stream neutralization system will 
continue to be used to detect pH excursions, indicating a spill. By knowing both the ORP and pH 
of the water in the UCB, the operator will be able to determine whether the spill was from caustic 
or NaHS and allow the appropriate action to be taken. For example, if the pH increases above 11 
and the ORP remains at near nonnallevels, then the spill is likely due to caustic. If however, the 
pH increases and the ORP probe dramatically decreases, then the spill is likely due to NaHS. If 
necessary, a final confirmation can be made by taking a sample and analyzing it for sulfide. 

§u. Waste Water Treatment Pia nt Revamp Project -Basic Engineering Design (BED) Report 3-3 

CI;KJl4 COM Smith Inc All RIBhts Jllese~Ned 

CMR Ex4:19 



• 

Section 3 • Wastewater Treatment Plant Upgrades 

Stormwater Capture System. A new Stormwater Overflow Tank (the existing Aeration Tank, 
relocated andre-purposed), Stormwater Pump, and Transfer Pump will be installed to capture 
flows above 500 gpm to system. The Stormwater Overflow Tank will be approximately 14' 
diameter by 30' tall and have a capacity of about 800 bbl. The Stormwater Pump has a capacity of 
approximately 4,000 gpm at 37 psig. The Transfer Pump has a capacity of 500 gpm. The tank and 
pumps will be located in the area below the UCB which will allow gravity flow into the tank; a 
goose-neck in the pipe will direct flow to the UCB in favor of the Stormwater Overflow Tank 
under normal operating conditions. Normally, at flows below about 500 gpm, influent water will 
to be discharged into the UCB for normal oil/water separation and transfer to the EQ Tank. If the 
UCB is removed from service, or high flows from storm water are experienced, water will back up 
in the inlet piping and be diverted to the Stormwater Tank. 